주요 콘텐츠로 건너뛰기

기기를 수리하세요

수리할 권리

상점

소개

Sometimes the disk tray won’t open, and your favorite movie is stuck inside. Before just going and buying a new movie, try following the tips here in the troubleshooting page for this device. If the troubleshooting page doesn’t solve the issue, you may need to replace the disk drive, and your favorite movie. Sometimes the DVD reader is defective, and you will need to replace the disk drive as a whole. This guide will demonstrate how painless it is to replace the disk drive and get your blu-ray player back to playing your favorite movies.

  1. Remove the disk tray cover from the device.
    • Remove the disk tray cover from the device.

  2. Using the Phillips #2 Screwdriver, remove the  five 9mm  from the bottom of the device. Remove the metal cover.
    • Using the Phillips #2 Screwdriver, remove the five 9mm from the bottom of the device.

    • Remove the metal cover.

  3. Using the Phillips #2 Screwdriver, remove the six 9mm screws from the back of the device. Using the Phillips #2 Screwdriver, remove the six 9mm screws from the back of the device.
    • Using the Phillips #2 Screwdriver, remove the six 9mm screws from the back of the device.

  4. Pull off the back panel and remove it from the device.
    • Pull off the back panel and remove it from the device.

  5. Using the plastic opening tool, open one of the tabs on the bottom of the device. While keeping the tab open, insert a  opening pick in between the opening tool and tab. Repeat this for the 3 other tabs.
    • Using the plastic opening tool, open one of the tabs on the bottom of the device.

    • While keeping the tab open, insert a opening pick in between the opening tool and tab.

    • Repeat this for the 3 other tabs.

  6. Place your hands on the two black circles on the bottom of the device. Pull on the black circles to remove the device from its front panel cover.
    • Place your hands on the two black circles on the bottom of the device.

    • Pull on the black circles to remove the device from its front panel cover.

  7. Using the Phillips #2 Screwdriver, remove the seven 9mm screws from the top of the device. Using the same screwdriver, remove the three 9mm screws from the back of the device. Using the same screwdriver, remove the one 9mm screw still connecting the small metal clip to the front of the device.
    • Using the Phillips #2 Screwdriver, remove the seven 9mm screws from the top of the device.

    • Using the same screwdriver, remove the three 9mm screws from the back of the device.

    • Using the same screwdriver, remove the one 9mm screw still connecting the small metal clip to the front of the device.

  8. Remove the small metal clip on the front of the device. Remove the metal cover on the top of the device.
    • Remove the small metal clip on the front of the device.

    • Remove the metal cover on the top of the device.

  9. Using the Phillips #2 Screwdriver, unscrew the four 9mm screws from disk drive. Disconnect the 3 ribbon cables connecting the disk drive to the motherboard
    • Using the Phillips #2 Screwdriver, unscrew the four 9mm screws from disk drive.

    • Disconnect the 3 ribbon cables connecting the disk drive to the motherboard

    • Pull the disk drive from the device to remove it.

결론

To reassemble your device, follow these instructions in reverse order.

다른 한 분이 해당 안내서를 완성하였습니다.

Erik Preston

회원 가입일: 2020년 01월 16일

409 평판

안내서 3개 작성하였습니다

댓글 쓰기

조회 통계:

24 시간 전: 0

7일 전: 2

30일 전: 13

전체 시간: 55